
 

 

Since January 2020 Elsevier has created a COVID-19 resource centre with 

free information in English and Mandarin on the novel coronavirus COVID-

19. The COVID-19 resource centre is hosted on Elsevier Connect, the 

company's public news and information website. 

 

Elsevier hereby grants permission to make all its COVID-19-related 

research that is available on the COVID-19 resource centre - including this 

research content - immediately available in PubMed Central and other 

publicly funded repositories, such as the WHO COVID database with rights 

for unrestricted research re-use and analyses in any form or by any means 

with acknowledgement of the original source. These permissions are 
[...]
https://doi.org/10.1016/j.scitotenv.2021.151391
mailto:ali.behnami64@gmail.com
https://doi.org/10.1016/j.scitotenv.2021.151391
http://www.sciencedirect.com/science/journal/
www.elsevier.com/locate/scitotenv


M. Pourakbar, A. Abdolahnejad, S. Raeghi et al. Science of the Total Environment 806 (2022) 151391
Following the fate of virus in sludge revealed that it is completely destructed in anaerobic sludge treatment pro-
cess. Therefore, based on the results of the present study, it can be concluded that receivingwater resources could
not be contaminated with virus, if the wastewater treatment processes work properly.

© 2021 Elsevier B.V. All rights reserved.
RT-qPCR
SBR
1. Introduction

The novel Coronavirus Disease 2019 (COVID-19) is a global pan-
demic caused by severe acute respiratory syndrome coronavirus 2
(SARS-CoV-2), which is considered a significant threat to the public
health. SARS-CoV-2 has spread worldwide to over 200 countries, and
up to now,more than 236million confirmed cases and 4,831,000 deaths
have been reported since the virus outbreak started in Wuhan. In Iran,
the total number of cases is 5,674,083with 122,012 deaths as of October
11, 2021 (WHO, 2021).

Dry cough, loss of taste or smell, tiredness, fever, shortness of breath,
diarrhea, muscle pains, sore throat, and conjunctivitis have been re-
ported as the symptoms of this lethal disease (Kitajima et al., 2020;
Ahmed et al., 2021; Gonçalves et al., 2021). Although symptoms of
SARS-CoV-2 are mainly respiratory diseases, human CoVs are known
to cause many gastrointestinal symptoms such as diarrhea and nausea
(Kitamura et al., 2021). Previous investigations on SARS-CoV (2002
−2003) and MERS-CoV (2012) confirmed the presence of viral RNA in
the stool specimens of both symptomatic and asymptomatic cases
(Leung et al., 2003; Corman et al., 2016). In the case of SARS-CoV-2, re-
cent studies also confirm the detection of viral RNA in the human stool
samples (Parasa et al., 2020; Tang et al., 2020). Furthermore, the detec-
tion of viral RNA in the human stool samples with high load (up to 108

genomic copies (GC) per gram of feces) (Kitajima et al., 2020) implies
that wastewater can be a pathway to transmit SARS-CoV-2 viral parti-
cles into the environment. In addition, respiratory secretions of positive
SARS-CoV-2 cases also contain large percentage of infected immune
cells that are directly entering into the wastewater collection system.
Therefore, probing wastewater for SARS-CoV-2 RNA or wastewater-
based epidemiology (WBE) could be a useful tool and earlywarning sys-
tem of (re-) emergence and outbreak of SARS-CoV-2 (Gonçalves et al.,
2021). In a newly published study, the researchers quantified the
SARS-CoV-2 concentration in wastewater to infer viral shedding dy-
namics, and to find the relationship between SARS-CoV-2 RNA concen-
tration in wastewater and clinically reported positive cases. They found
strong correlation between wastewater data and clinically diagnosed
newSARS-CoV-2 cases (Wu et al., 2022). In addition, Ai et al. (2021) im-
plemented a quadratic polynomial model to track COVID-19 cases from
wastewater surveillance data. The suggested model performed best in
predicting COVID-19 cases from wastewater data, which can provide
useful information regarding the effectiveness of vaccination in future
stage of the pandemic.

To date, several studies worldwide reported the detection of SARS-
CoV-2 in hospital wastewater (Achak et al., 2021; Gonçalves et al.,
2021), raw and treated municipal wastewater (Sherchan et al., 2020;
Hata et al., 2021; Nasseri et al., 2021;Westhaus et al., 2021), wastewater
aerosols (Gholipour et al., 2021), and solid fraction of wastewater
(D'Aoust et al., 2021; Graham et al., 2021; Kitamura et al., 2021). Sur-
vival of coronavirus in wastewater treatment systems depends on
some critical factors including the presence of organic matter and oxi-
dizing agents; presence of antagonistic bacteria; pH and temperature
values. It has been reported that the presence of the sufficient amount
of strong oxidant (e.g., chlorine) improves inactivation of the virus. In
contrast, suspended solids and organic matters reduce the virus inacti-
vation efficiency, as they adsorb and protect the virus. The presence of
antagonistic bacteria also helps enhance virus inactivation, which is
due to the virus removal through enzymatic breakdown and predation
(Arslan et al., 2020).
2

In addition to aforementioned parameters affecting coronaviruses
survival/persistence, the types of wastewater treatment processes are
also important for virus removal. Therefore, it is of great importance
to track the virus fate in various types of biological wastewater treat-
ment processes. Furthermore, WWTP employs various processes that
their operation is associated with the production of various waste
streams such as biosolids, solid wastes, sand and grits, and bioaerosols,
which can also act as a route to transmit SARS-CoV-2 viral particles into
the environment. The affinity of SARS-CoV-2 genetic material to be ac-
cumulated in biosolids have been proved recently in a study conducted
by Balboa et al. (2021). They found primary sludge and mostly sludge
thickener as a suitable sampling spot for detecting SARS-CoV-2 genetic
materials, since they detected high concentration of accumulated SARS-
CoV-2 viral particles in these wastewater fractions. Moreover, SARS-
CoV-2 can spread into adjacent environment via generated aerosols
fromWWTP. Even though SARS-CoV-2 is not an airborne virus, it can at-
tach to particulatematter present in thewastewater aerosols and trans-
port to longer distances. Thereby, this might increase the risk of
transmission of viral infections to the plant workers and nearby resi-
dents (Kitajima et al., 2020). Although various studies have been con-
ducted worldwide to analyze the presence of SARS-CoV-2 RNA in
wastewater, sludge and bioaerosols, no study has been performed on
the detection of SARS-CoV-2 RNA in solid wastes and grits separated
from the primary units of WWTP. In addition, literature review results
revealed that no studywas conducted to investigate the effect of waste-
water treatment types and aeration types on the spread of SARS-CoV-2
RNA from wastewater.

Accordingly, present study is comprehensively investigating the
presence of SARS-CoV-2 RNA in hospital wastewater, sewage collection
network and wastewater treatment plant. In fact, this study monitors
SARS-CoV-2 from zero-point to the end-point where the virus can
enter into the environment (ambient air, soil or receivingwater bodies).
Moreover, in the presentwork,we compared the potential of two differ-
ent biological processes of conventional activated sludge (CAS) and se-
quencing batch reactor (SBR) processes in case of virus emission in to
the environment.

2. Materials and methods

2.1. Study area

Maragheh is an ancient city and capital of Maragheh County, which
is located southwest of the East Azerbaijan province, Iran. Maragheh
with a population of more than 185,000 people and an area of 26 Km2

is the second-largest city and the second-most populous city in the
province. Maragheh has been situated in longitude 46°9′–46°44′E and
latitude 37°1′–37°45′N with a height of 1477 m above sea level.

2.2. Sample collection

Four sampling runs were conducted in four separate days from 28
December 2020 to 13 April 2021. At each sampling run, 12-h composite
samples were collected at 2-hourly intervals from the selected points in
sterile 1500mL HDPE bottles, preserved on ice (4 °C) and dispatched to
the Maragheh Cellular-Molecular diagnostics laboratory for analysis
(Baldovin et al., 2021). The sampling personnel wore standard personal
protective equipment during sampling, including face mask, gloves and
safety goggles, etc.



M. Pourakbar, A. Abdolahnejad, S. Raeghi et al. Science of the Total Environment 806 (2022) 151391
2.2.1. Wastewater samples
Municipal wastewater samples were collected from Maragheh

wastewater treatment plant (WWTP) located at the study area, as
well as from various access points (e.g. manholes) inwastewater collec-
tion network. Three points were chosen to take wastewater samples in
wastewater collection system in Maragheh city. Sampling points were
selected in a way to cover almost the entire wastewater collection
system.

Maragheh municipal WWTP consists of two modules: a conven-
tional activated sludge process and a sequencing batch reactor. These
two WWTPs were constructed to treat maximum volumes of 43,000
m3/day of influent wastewater and serve population of 190,000 in
total. Fig. 1 illustrates the series of treatment processes implemented
in these two WWTPs along with the sampling points.

In this study, untreated hospital wastewater samples were obtained
from the main sewer of Amir al-muminin Hospital (Maragheh, Iran),
which is the main hospital in Maragheh allocated to treat positive
Fig. 1. Schematic flow diagram of the studiedWWTPs: (a) primary treatment unit, (b) conventi

3

COVID-19 patients. As part of the main hospital complex in Maragheh,
Amir al-muminin Hospital has 5 wards and 236 beds in total, all of
which (including 176 beds in the general ward and 32 beds in the
intensive care unit) except for the post-angiography ward (20 beds)
and the critical care unit (8 beds) are dedicated to positive COVID-19
patients. Totally, during four sampling runs, 44 wastewater samples
were collected from Maragheh WWTP, wastewater collection network
and hospital wastewater.
2.2.2. Solid waste and grit samples
Solid waste and grits separated from screening and grit removal

units were sampled to investigate the presence of SARS-CoV-2 RNA.
Time-proportional, 12 h composite samples were taken at 4-hourly in-
tervals. Totally, eight composite samples were collected during four
sampling runs. At each sampling day, 2 L of solid waste and grit samples
were collected and transported to the laboratory on ice (4 °C).
onal activated sludge process, (c) sequencing batch reactor, and (d) sludge treatment unit.



M. Pourakbar, A. Abdolahnejad, S. Raeghi et al. Science of the Total Environment 806 (2022) 151391
2.2.3. Sludge samples
Sludge samples were taken from various sections in CAS and SBR

processes. In addition, the presence of viral RNA in the anaerobic sludge
digesterwas alsomonitored. It should benoted that in the studied plant,
screening and grit removal sections are the same for SBR and CAS pro-
cesses. Furthermore, the wasted activated sludge discharged from
both SBR and CAS processes follows the same route for digestion.

In each sampling run, 12 h composite sludge sampleswith 4-h inter-
vals were collected from primary clarifier sludge, secondary clarifier
sludge and treated sludge of the CAS process, as well as from settled
sludge of the SBR system (Graham et al., 2021). In sum, 16 sludge sam-
ples were taken from both CAS and SBR systems. The collected sludge
samples were stored on ice and shipped to the Maragheh Cellular-
Molecular diagnostics laboratory for analysis. The anaerobic digester
was also investigated in case of the virus removal. Samples taken from
the anaerobic digester were mixed liquor containing both solid fraction
and supernatant.

2.2.4. Air samples
In the present study, passive and active methods were used for de-

tecting SARS-CoV-2 RNA in WWTPs aerosols. Sampling points in the
studied WWTPs were selected considering the dominant wind direc-
tion, which is west-to-east. Active sampling was carried out using
impinger containing phosphate buffer solution (Gholipour et al.,
2021). Active air samples were collected using a vacuum pump at a
flow rate of 24 L/min for 1 h (1440 L). In addition, passive air samples
were collected using a petri dishes containing phosphate buffer solu-
tion. Sampling was performed in four runs at three points with dis-
tances of 1.5, 10, and 50 m from the aeration tanks of the CAS and SBR
systems. In sum, a total of 48 air sampleswere collected and transported
to the laboratory in an insulated cooling box.

2.3. Sample processing

Upon arrival to the laboratory, all samples were concentrated prior
to the SARS-CoV-2 extraction and detection. Briefly, 200 mL of each
wastewater samples was centrifuged at 3500 rpm for 30min to remove
large floating particles. Then, aluminum hydroxide adsorption-
precipitation method as described in reference criteria (APHA/AWWA/
WEF, 2005) was used to concentrate SARS-CoV-2 in the samples. After
concentration,water sampleswere stored at−80 °C prior to beingproc-
essed for RNA extraction.

In the case of solid waste and grit samples, considering that no
method was found in the literature that illustrates virus recovery from
these samples, we used the following method for SARS-CoV-2 RNA re-
covery from solidwaste and grit samples. First, wewashed the collected
solid waste and grit samplesmany times with deionized water to trans-
fer viruses from solid phase into the liquid phase. Then, 200 mL of each
prepared sample was taken and centrifuged at 3500 rpm for 30 min to
eliminate the debris. After that, the rest of concentration process was
similar to the water samples.

Sludge samples were concentrated using polyethylene glycol (PEG).
Themethod presented by Balboa et al. (2021)was employed for the sep-
aration of SARS-CoV-2 from organicmaterials present in sludge samples
intended for RNA extraction. After which the sludge samples were con-
centrated and prepared, they were kept at −80 °C for further analysis.

Air samples taken from various points in the studied plants were
also concentrated using PEG (Gholipour et al., 2021). In addition in
this study, some samples such as air and final effluent samples were
concentrated using both PEG and aluminum hydroxide adsorption-
precipitation methods in order to enhance virus recovery performance.

2.4. SARS-CoV-2 extraction

SARS-CoV-2 RNA extraction and one-step reverse transcription
quantitative polymerase chain reaction (RT-qPCR) was performed at
4

Maragheh Cellular-Molecular diagnostics laboratory, a specialized cen-
ter dedicated to SARS-CoV-2 diagnosis. 200 μL of each concentrated
sample (including wastewater, solid waste, grit, sludge, and air sam-
ples) was used for SARS-CoV-2 RNA extraction using the RNJia Virus
Kit (ROJETechnologies, Yazd, Iran) (Joukar et al., 2021), according to
manufacturer protocol (see the Supplementary Material for details). A
negative control was used with SARS-CoV-2 RNA extraction to analyze
possible cross-over contamination of samples during viral RNA extrac-
tion process. The negative control was prepared using nuclease-free de-
ionized water.

2.5. SARS-CoV-2 detection

The isolated RNA was subjected to RT-qPCR assay for molecular de-
tection of SARS-CoV-2. COVID-19 ONE-STEP RT-PCR kit (Pishtaz Teb Di-
agnostics, Tehran, Iran) was used for detecting SARS-CoV-2 genes in the
samples according to the manufacturer's instructions. The kit's primer
and probe mixture is designed based on dual-target gene method
targeting two different regions of the SARS-CoV-2 genome, specifically
RdRp and N genes. This kit includes a solution containing probe and in-
ternal control primer (RNase P) for enhancing the sensitivity of detec-
tion and avoiding false negative results. In addition, this kit includes
PCR positive and negative (Diethyl pyrocarbonate (DEPC)-treated
water) controls. For each PCR run, 10 μL of sample was added to 10 μL
of master mix and primer probe mixture. The thermal cycling condi-
tions for the RT-qPCR assay were as follows: reverse transcription at
50 °C for 20 min and cDNA initial denaturation at 95 °C for 3 min,
followed by 45 cycles of denaturation at 94 °C for 10 s, and primer an-
nealing and extension reaction at 55 °C for 40 s, and finaly cooling at
25 °C for 10 s.

2.6. Quality control

In this study, for the sake of increasing accuracy and re-checking the
samples, we used other SARS-CoV-2 detection kits including Novel Co-
ronavirus (2019-nCoV) Nucleic Acid Diagnostic Kit (Sansure Biotech,